
89 Crawford Street 
Leominster, Massachusetts 01453 
Tel:   774.450.7177 
Fax:  888.835.0617 
www.lrt‐llc.net 

February 14, 2022 

U.S. Environmental Protection Agency 
Office of Ecosystem Protection 
EPA/OEP RGP Applications Coordinator 
5 Post Office Square, Suite 100 (OEP06-4) 
Boston, Massachusetts 02109-3912 

Reference: Notice of Intent (NOI) - Remediation General Permit (RGP) 
80 First Street  
Cambridge, Massachusetts    

Dear Sir/Madam: 

On behalf of John Moriarty & Associates, Inc (JMA) Lockwood Remediation Technologies, LLC 
(LRT) has prepared this Notice of Intent (NOI) requesting a determination of coverage under the United 
States Environmental Protection Agency’s (EPA’s) Remediation General Permit (RGP), pursuant EPA’s 
National Pollutant Discharge Elimination System (NPDES) program.  This NOI was prepared in 
accordance with the general requirements of the NPDES RGP and related guidance documentation 
provided by EPA. The completed NOI Form is provided in Appendix A.  

Site Information 

This NOI has been prepared for the management groundwater that will be generated during dewatering 
activities associated with drilling activities. The project is to take place in the existing lower garage of the 
retail building located at 80 First Street in Cambridge, Massachusetts (the Site). Work will take place 
beneath the existing mall in the lowest level of the parking garage. The work is anticipated to be 
completed within twelve months. A Site Locus is provided as Figure 1 and a Site Plan satisfying the 
requirements of RGP Appendix IV Part I.B and I.D is provided as Figure 2.    

Work Summary 

The work includes installation of new micro piles below the existing garage floor to reinforce the garage 
foundations. LRT understands that the subsurface beneath the garage has the potential for artesian 
conditions during drilling and therefore the installation of depressurization wells is planned.  The water 
generated during depressurization/dewatering (Source water) will be pumped to a water treatment system.  
Treated water will discharge to one of two catch basins, both with final outfalls in the Lechmere Canal. 
LRT collected representative groundwater samples on December 17, 2021, to characterize groundwater 
from the proposed dewatering/depressurization area.  The samples were collected from a deep monitoring 
well drilled into bedrock located at the intersection of Edwin Land Boulevard and Cambridgeside Place. 



Notice of Intent – Remediation General Permit 
80 First Street, Cambridge, MA 

Page 2 
February 14, 2022 

Samples of the receiving water (Lechmere Canal) were also taken December 17, 2021. The samples were 
analyzed for various parameters in accordance with the NPDES RGP Activity Category III-G.  

Discharge and Receiving Surface Water Information 

A summary of the analytical results is provided in Tables 1 and 2 included within Appendix A, and 
copies of the laboratory data reports are provided in Appendix B.  Concentrations of Arsenic, Copper, 
Iron, VOCs and Total Suspended Solids were detected in groundwater at concentrations above the 
respective NPDES RGP Effluent Limitations.  To meet these standards, Source water will undergo 
treatment that includes chemical aided settling, pH adjustment and bag filtration prior to discharge. It is 
assumed that metal concentrations will be handled by settling and bag filtration. Carbon filtration and ion 
exchange have been provided as contingency options if additional analytes are encountered. Details of the 
water treatment system are provided below. 

Water Treatment System 

A water treatment system schematic is provided as Figure 3.  Cutsheets of the system components, 
product information and Safety Data Sheets (SDS) are included in Appendix C. 

Source water will be pumped to the primary water treatment system with a design flow of up to 300 
gallons per minute (gpm); the average effluent flow of the system is estimated to be 150 gpm, and the 
maximum flow will not exceed 300 gpm. Source water will enter two 5,000-gallon weir tanks, plumbed 
in parallel, at the head of the system, the water will be treated with pH adjustment for metals precipitation 
(50% sodium hydroxide), LRT E50 coagulant and LRT 823 flocculant inside the weir tanks. From the 
weir tanks, water will then be pumped to a second pair of 5,000-gallon weir tanks for primary settling, 
then through a multi-bag filter skid (made up of two multi bag filter housings each housing containing six 
bag filters).  Water will be treated with pH adjustment (sulfuric acid) to within pH discharge limits and 
through a flow/totalizer meter prior to discharge.  

If required, contingency treatment will include carbon and/or ion exchange media after bag filtration.  
Discharge from the media vessels will pass through a pH adjustment system and flow/totalizer meter prior 
to discharge into the Lechmere Canal. The discharge will be at one location (Discharge Location 1) as 
depicted on Figure 2.  Effluent sampling will correspond with this discharge location.  



Notice of Intent – Remediation General Permit 
80 First Street, Cambridge, MA 

Page 3 
February 14, 2022 

Chemical and Additive Information 

Due to the use of bentonite grout during drilling activities, it is possible the pH of the Source water will 
become elevated. Therefore, a pH adjustment system will be included to maintain discharge pH to within 
discharge limits.   

The pH reduction system includes an automatic metered acid feed system with a mix tank, acid feed 
pumps and setpoint controls that maintain the pH to within discharge parameters.  The maximum 
application concentration for sulfuric acid would be 333 mg/L. 

The addition of pH conditioners will not add any pollutants in concentrations which exceed permit 
effluent limitations; 2) The use of these chemicals will not result in the exceedance of any applicable 
water quality standard; and 3) These chemicals will not add any pollutants that would justify the 
application of permit conditions that are different from or absent in this permit. The addition of sulfuric 
acid to control pH is a standard treatment for temporary construction dewatering; it is not expected to 
exceed applicable permit limitations and water quality standards or alter conditions in the receiving water. 
No additional testing is considered necessary for use of this product or to demonstrate that use of this 
product will not adversely affect the receiving water. 

Based on groundwater samples collected from the site and in efforts to meet the expected effluent 
limitations, the following chemicals and additives have been proposed for the treatment system: chemical 
aided settling system through coagulants/flocculants. Product names, chemical formulas, manufacturer 
information and Chemical Abstract Services (CAS) registry numbers have been provided on Safety Data 
Sheets (SDSs) included in Appendix C. 

The chemical aided settling system which includes coagulant (LRT-E-50) and flocculant (LRT-823) will 
be added into the influent stream in the primary weir tank. The coagulant and flocculant continually dose 
as dewatering activities occur at the maximum dosage rate of 25 parts per million (ppm). Although 
dosage rate for the coagulant and flocculant will be 25ppm, the detected concentration in the post bag 
filter (carryover) has been recorded in the parts per trillion (ppt) range, (about 6 order of magnitude less 
than the dosing concentration). This is because nearly all the chemical becomes incorporated in the sludge 
and removed from the waste stream as solids from the frac and weir tanks.   

The addition of chemical aided settling system chemicals will not add any pollutant in contractions which 
exceed permit effluent limitations, will not exceed any applicable water quality standard, and will not add 
any pollutants that would be justify the application of permit conditions that different from or absent in 
this permit.  



Notice of Intent – Remediation General Permit 
80 First Street, Cambridge, MA 

Page 4 
February  14, 2022 

Consultation with Federal Services 

LRT reviewed online electronic data viewers and databases from the Massachusetts Geographical 
Information System (MassGIS), the Massachusetts Division of Fisheries and Wildlife (MassWildlife; 
Natural Heritage and Endangered Species Program), and the U.S. National Parks Service Natural Historic 
Places (NPS).  Based on this review, the Site and the point where the proposed discharge reaches the 
receiving surface water body are not located within an Area of Critical Environmental Concern (ACEC).  
The Site and the proposed discharge point are not located within Habitats of Rare Wetland Wildlife, 
Habitats of Rare Species, Estimated Habitats of Rare Wildlife, or listed as a National Historic Place.  
Documentation is included in Appendix D. 

Coverage under NPDES RGP 

It is our opinion that the proposed discharge is eligible for coverage under the NPDES RGP. On behalf of 
John Moriarty & Associates, Inc., we are requesting coverage under the NPDES RGP for the discharge of 
treated wastewater to the Lechmere Canal in support of dewatering activities that are to take place at the 
80 First Street development. 

The enclosed NOI form provides required information on the general site conditions, discharge, treatment 
system, receiving water, and consultation with federal services. For this project, JMA is considered the 
Operator and has operational control over the construction plans and specifications, including the ability 
to make modifications to those plans and specifications.  

Please feel free to contact us at 774-450-7177 if you have any questions or if you require additional 
information. 

Sincerely, 
Lockwood Remediation Technologies, LLC 

Carlo Lombardo Neil Schofield 
Carlo Lombardo Neil Schofield 
Staff Scientist Project Manager 

Encl: Figure 1 - Locus Plan 
Figure 2 - Site Plan 
Figure 3 - Water Treatment System Schematic 
Lechmere Canal Dilution Calculation Correspondence 
Appendix A - NOI Form 
Appendix B - Laboratory Data 
Appendix C – Cut Sheets 
Appendix D – Supplemental Information 

cc: Cathy Vakalopoulos – Mass DEP 
Neil Schofield – LRT 
Eric Harstad – JMA  



Figures 



  

  

  

89 Crawford Street 
Leominster, Massachusetts 01453 
Tel:   774.450.7177 
Fax:  888.835.0617 
www.lrt-llc.net 

Figure 1 – Locus Plan 
80 First Street  
Cambridge, MA  

Notes 
 

1. Figure is not to scale. 

Source: ArcGIS Map Viewer  

Site 



 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
   

   
 
     

   
        

Notes 
 

1. Figure is not to scale. 

89 Crawford Street 
Leominster, Massachusetts 01453 
Tel:   774.450.7177 
Fax:  888.835.0617 
www.lrt-llc.net 

Figure 2 – Site Layout   
80 First Street 
Cambridge, Massachusetts 

Key 
Proposed Catch Basin 
Outfall Location  
Work Area: Below Grade  
In Lowest Level Garage 



 P
R

O
JE

C
T

 N
o.

 2
-2

31
7

 Lockwood Remediation Technologies, LLC
 89 Crawford Street
 Leominster, MA 01453
 Office: 774-450-7177

 DESIGNED BY: LRT DRAWN BY: JHJ

 CHECKED BY: DATE: 01/05/22

 Water Treatment System Schematic 80 First Street 
Cambridge, MA

 F
IG

U
R

E
 N

o.
 3  

Notes:

1.)  Figure is not to scale
2.)  System rated for 150 GPM

Key:
Piping/Hose
Butterfly Valve 
Pressure Gauge 
Ball Valve
Sample Port
Check Valve 
Gate Valve
Contingency   
 

Influent

Effluent/Discharge

5,000 Gallon Weir Tank 

Bag Filtration

P P

P P

P

5,000 Gallon Weir Tank 

Chemical Aided 
Settling System 

Centrifugal 
Pump Skid 

Flow Meter/ 
Totalizer 

Liquid Phase Carbon Media 
Vessels 

Ion Exchange 
Media Vessel 

Chemical Aided 
Settling System 

pH 
Adjustment 

System 

Ion Exchange 
Media Vessel 

Liquid Phase Carbon Media 
Vessels 

Ion Exchange 
Media Vessel 

Ion Exchange 
Media Vessel 

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

P

5,000 Gallon Weir Tank 

5,000 Gallon Weir Tank 


